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1. Tén mau : HDPE25x2,3
Name of sample

2. M6 ta miu : MAu thir nghiém do khach hang 14y miu, tén miu va théng tin vé mau do
Description khéch hang cung cAp. / Testing sample was sampled by customer, sample

name and sample information were supplied by customer.
03 6ng nhya mau den 4 soc mau xanh duong
Black plastic pipes with four cyan stripes

3. S6 luong méu =01
Quantity
4. Ngay nhan mau 1 18/04/2020

Date of receipt
5. Thoi gian thir nghiém :  20/04/2020 — 04/05/2020

Testing duration
6. Noi giri miu : CONG TY TNHH SX NHUA VA TM LY XUAN LAN
Customer B11/35 Ap 2, Tran Pai Nghia, Xa Tan Kién, Binh Chanh,
: TP Hb Chi Minh
7. Két qua thir nghiém
Test results
Tén chi tiéu Don vi Phuong phap thir Két qua thir nghiém
Characteristic ?fnh Test method Test result
nit

7.1 B& day (trung binh) ctia thanh éng mm ISO 3126 : 2005 2,45
Mean wall thickness,

7.2 DO bén do6i véi ap suat bén trong & ISO 1167-1:2006 | Khéng ro ri/
20 °C (ap luc nuéc 2,51 MPa trong ISO 4427-2: 2007 | No leakage
100 gi®)/ Resistance to internal
pressure at 20 °C (2,51 MPa;
duration: 100 h)

P.TRUOGNG PTN HANG TIEU DUNG TL. GIAM DPOC/ PP. DIRECTOR
DEPUTY HEAD OF CONSUMER &
PRODUCTS TESTING LAB.

Nguyén Thi Thity Nhi

1. Céc két qua thir nghiém ghi wong ph)cu nay chi c6 gid trj dbi voi miu do khich hing gui dén. / Test results are valid for the namely submitted sample(s) only
2. Khong dugc trich sao mt phan phiéu két qua thir nghiém nay néu khong c6 sy dong ¥ bing van bin cua Trung tim K thudt 3.

This Test Report shall not be reproduced, except in full, without the written permission by Quatest 3.
3.NA lr.l.ong ép dung. / Not applicable
4. Tén mhu, tén khich hang duge ghi theo yéu chu ciia noi gini miv. / Name of sample(s) and customer are written as customer's request.
5. D§ khong dim bio do mé ring ube lugng duge tinh vai k = 2, mic tin ciy 95 %. Khich hing 6 thé lién hé theo dja chi dudi dé biét thém thong tin
Estimated expanded uncertainty of measurement with k = 2, a1 95 % confidence level. Please contact Quatest 3 at the below address for further information

Head Office: 49 Pasteur, Dist. 1, HCMC, Vietnam Tel: (84-28) 38294274 Fax: (84-28) 38293012 Website: www.quatest3 com.vn
Testing No. 7, roed No. 1, Bien Hoa 1 IZ, Dong Nai, Vietnam Tel: (84-251) 383 6212 Fax: (84-251) 383 6298 E-mail: tn-cskh@quat:
C5 Jot, K1 road, Cat Lai IZ, Dist. 2, HCMC, Vietnam Tel: (84-28) 3742 3160 Fax: (84-28) 3742 3174 E-mail: m-cskh@quat

Lén sia dbi: 0 BHI12 (07/2018) MO3/1 — TTTNO09



